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Major standards of measurement used in the test:
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Name of Equipment/Serial No. Certificate No./Due date Metrological Characteristic  Traceability Institute
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Place of the test:

MR &1 BE: 20027 C FSHEE: 64/67 %
Environmental of the test Temperature Relative humidity
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2.This report shall not be reproduced except to full, without the
written approval of our laboratory.

3.This report shall not be valid without stamp of our institute.

4.This report No. is according to the record No.

5.The testing date is ths date of issuc of the certificate.
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RESULTS OF TEST
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0.4 0.02 A1 RN
1 0.1 AR
6.6 0.7 AR
10 1.0 AR
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